





## Parts Breakdown

4307D

*Products with multiple versions are listed in subsiding order with the newest version on top not indented*

<u>Fig #</u>	<u>Part ID</u>	<u>Part Name</u>	<u>Quantity</u>
1	643909-9	BATTERY HOLDER, DA392D	1
2	191679-9	BATTERY 7000	1
3	182096-4	HOUSING SET, 4307DW	1
4	152272-4	SUPPORTER, 4300DW	1
5	153202-8	GEAR,4390D,TYPE 2	1
6	212014-9	N.R. BEARING 407, BJV180	1
7	214020-0	P. BEARING 3, 4300DW	1
8	214020-0	P. BEARING 3, 4300DW	1
9	164774-8	SLIDER, 4300DW	1
10	410470-9	TRIGGER, 4300DW	1
11	651866-7	SWITCH,5090D	1
12	911143-2	P.H. SCREW M4X22, 6211D	1
13	816662-2	INDICATION LABEL, 4300DW	1
14	410382-6	PROTECTOR, 4300DW	1
15	855560-5	N/A	1
16	182096-4	HOUSING SET, 4307DW	1
17	922106-3	H.S.H. BOLT M4X8, 4300D	1
18	942051-6	SPRING WASHER 4, 4301BV	1
19	331211-9	BLADE SET, 4307D-T1	1
19	344979-8	BLADE SET, 4300DW	1
20	214020-0	P. BEARING 3, 4300DW	1
21	443063-7	FELT, 4390DW	1
22	629581-1	MOTOR, 6093DW, T2	1
23	164749-7	HOLDER, 4300DW	1
24	232086-8	LEAF SPRING, 4300DW	1
25	163157-9	SET PLATE, DA391D	1
25	342833-0	SET PLATE, 4071D	1
26	164766-7	BASE, 4307DW	1
27	322376-8	ROLLER, 4320	1
28	256644-6	PIN 3, 4320	1
29	257903-1	STOP RING E2.3, 3901	1
30	152927-1	RETAINER, 4300D	1
30	342856-8	RETAINER, 4300DW	1
31	941051-3	F. WASHER 4, 2107F	1
32	942051-6	SPRING WASHER 4, 4301BV	1
33	922118-6	HEX SOCKET HEAD BOLT M4X12	1
33	922131-4	H.S.H. BOLT M4X18, 4300D	1
41	272218-5	LEVER 15, 4307DW	1
400	783201-290A	N/A	1
401	792210-0	JIG SAW BLADE SET	1
402	414938-7	BATTERY COVER, 6222DWE	1